
 
 

 
 

 
 

 

 

 

Re-Evaluation of Local Limits 
Town of Ayer, MA 
Department of Public Works 

Project No. 21.073668.02

Prepared for: 
Town of Ayer, Massachusetts 

October 2023 

DRAFT 



Hoyle, Tanner & Associates, Inc.  Page i October 2023 

TABLE OF CONTENTS 

1. Background ........................................................................................................................1-1 
1.1. Introduction ..................................................................................................................... 1-1 
1.2. Purpose and Need............................................................................................................ 1-3 
1.3. Scope ................................................................................................................................ 1-3 
[...]
POC Pollutants of concern  
POTW Publicly owned treatment works  
NPDES National Pollution Discharge Elimination System 
SIC Standard Industrial Classification  
SIUs Significant Industrial User 
s.u. standard unit  
SRR Sewer Rules & Regulations 
TTOS Total toxic organics 
TSS Total suspended solids 
TBLL Technically based local limits 
UCLL Uniform Concentration local limits 
USEPA United States Environmental Protection Agency 
WWTF Wastewater treatment facility 
WQS Water Quality Standards 



Re-Evaluation of Local Limits 
Ayer, Massachusetts 
Executive Summary 

Hoyle, Tanner & Associates, Inc.  Page iv October 2023 

Executive Summary 

This report presents the reevaluation of local limits in accordance with the Town’s National Pollutant 
Discharge Elimination System (NPDES) permit and as part of the Town of Ayer’s Industrial Pretreatment 
Program (IPP). The Town’s original local limits were approved in June 1993 when  the IPP was developed. 

The Town’s wastewater treatment facility (WWTF) was regulated by a previous NPDES permit issued in 
2006 and modified in December 2014 (Permit #MA0100013). The NPDES permit is enforced jointly by the 
U.S. Environmental Protection Agency (USEPA) and the Massachusetts Department of Environmental 
Protection (MassDEP). This permit included  more stringent regulation of phosphorus as well as interim 
limits for copper, aluminum and lead. The NPDES permit required the Town to complete a reassessment 
of its Technically Based local limits (TBLLs). The TBLL reassessment recommended a complete 
reassessment of the Town’s local limits and was submitted to USEPA in June 2015. Prior to the 2015 
reassessment, there had not been a need to revise the Town’s local limits, since the MAHLs were 
protecting the WWTF, the receiving waters, sludge disposal practices, the collection system, and worker’s 
health and safety.  

The 2015 TBLL reassessment concluded that the Maximum Allowable Headworks Loading (MAHL) and 
subsequent local limits should be recalculated to reflect the NPDES permit, several revisions to the Federal 
water quality criteria and biosolids standards, WWTF conditions including a planned upgrade and to allow 
for industrial growth within the Town and add flexibility to respond to changes in existing industrial user 
loadings. In September 2018, a USEPA Pretreatment Compliance (PCI) audit of the Town’s IPP was 
conducted and the USEPA agreed with the June 2015 reassessment recommendation to reevaluate  the 
existing MAHLs and subsequent Maximum Allowable Industrial Loads (MAIL)s.  

Concurrently, the Town contracted with CDM Smith to develop a capital improvements plan (CIP) for the 
WWTF. In the first phase of the CIP, CDM Smith recommended additional studies be conducted as 
required by the NPDES permit or would impact the improvements at the WWTF to be implemented in 
later CIP phases:  The studies included:  

o Perform a sampling study of the Nashua River to re-evaluate the NPDES metals limits;

o Review other coagulants to identify whether alternatives to aluminum sulfate would help the

Town to meet the phosphorus and metals limits;

o Perform engineering analysis (WWTF sampling and Bio Win modeling) of the biological treatment

system to determine if the system can handle future loads and then assess process improvements

based on these results.

In March 2017, the Town submitted the CDM-Smith River Sampling and WWTF Permit Compliance Report, 
which provided the following proposal to revise the NPDES Permit limits as below:  



Re-Evaluation of Local Limits 
Ayer, Massachusetts 
Executive Summary 

Hoyle, Tanner & Associates, Inc.  Page v October 2023 

The Town waited for a response from USEPA on the 2017 proposed average monthly limit for copper and 
aluminum but did not receive any correspondence from USEPA or MADEP regarding their acceptance.  

In the Fall of 2019, a planned sampling and analysis program to reevaluate the MAHLs was developed and 
conducted during low flow conditions at the WWTF and in the collection system.  The USEPA approved 
sampling program supplemented the Town’s existing database of known or suspected Pollutants of 
Concern (POC). The sampling was conducted at the WWTF influent, effluent, uncontrollable sources, and 
the sludge processing area. Additional POCs emerged during this study. The work was expected to be 
completed during 2020, however, the reevaluation was delayed due to competing resources as a result 
of the Covid-19 pandemic. 

The Town then reapplied for a new NPDES permit in 2020 and is now regulated under the 2022 Medium 
WWTF General Permit (MAG590031) with an effective date of April 1, 2023 with stringent copper and 
lead effluent limits and a new dilution factor.  The limits proposed by the Town were not included in the 
most recent NPDES permit.  

In addition, the Town renegotiated and finalized the Wastewater Treatment and Disposal Services 
Agreement with the Massachusetts Development Finance Agency (known as Devens) on August 30, 2022.  
The reevaluation of local limits was delayed due to the critical role the use of the Devens WWTF plays in 
the MAHL that is available to the Town. By diverting wastewater through the Town’s Main Pumping 
Station to the Devens WWTF for treatment and disposal, the Town is able to increase the loading available 
for each POC. The Town now had in place all the necessary information to develop revised Technically 
based Local Limits.  

A description of the methodology used to develop the new MAHLs and MAILs is included in Section 6. 
Initial trials of the MAHL calculation indicated there was no loading remaining to be allocated to the SIUs for 
copper and lead given the very stringent NPDES effluent permit limits.  Therefore, the Town conducted 
additional monitoring of copper which indicated higher removal rates of copper.  If the most recent copper data 
is used, the average removal efficiency is 91 % which is greater than the total study period data set of 78 % which 
has been used conservatively in the MAHL calculation. The Town also implemented a system wide-corrosion 
control program and monitors the influent copper loads monthly to monitor progress. This monitoring will also 
provide more data points to assess the reliability of the removal efficiencies of copper to meet the stringent final 
effluent limits. 

As part of the Town’s IPP annual Priority Pollutant Scan the WWTF influent loads are compared to the 
newly calculated MAHLs to be sure the MAHL is not exceeded or increased more than 20 % over a given 
year. For the POCs with an average WWTF influent loading greater than 60 % of the newly calculated 

Effluent Characteristic 

Final Average Monthly 
Limit in the NPDES 

Permit 
(µg/l) 

Proposed Average 
Monthly Limit 

(µg/l) 

Total Recoverable Copper 4.1 18-20 

Total Recoverable 
Aluminum  87 634-675



Re-Evaluation of Local Limits 
Ayer, Massachusetts 

 Executive Summary 

Hoyle, Tanner & Associates, Inc.   Page vi     October 2023 

MAHL, a local limit, in the form of a Maximum Allowable Industrial  Load (MAIL), is necessary to control 
these POC loads from reaching the WWTF.  This is further explained in Section 5. The following MAILs 
have been calculated from the TBLL reassessment: 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The proposed revisions to the Town’s existing local limits are considered a “substantial” modification to 
the Town’s IPP as described in 40 CFR Part 403.18 (b)(2) since the proposed MAHLs have been revised and 
the number of POCs reduced. The MAIL for each POC should be published as soon as they are approved 
by USEPA and should then be adopted by the Town and incorporated into the Sewer Rules and Regulations 
SRR. The Town needs only to adopt the MAIL and then it will have the discretion to allocate the MAILs to SIUs 
that require the loading either uniformly or by the Industrial User (IU) contributory method. The Town should 
include regulatory review time to account for public notice and the opportunity for public comment 
relative to the new MAILs. The allocated MAILs will then be added to the SIU and IU’s Industrial Discharge 
permits (IDP) as necessary.  
 
Recommendations as a result of the re-evaluation of local limits include: 

• Continue to monitor the WWTF influent, effluent and sludge loads for POCs with a newly 

calculated MAHL annually. 

• Monitor the WWTF influent on a bi-annual basis for those POCs with a MAIL: 

• Monitor the WWTF influent on a bi-monthly basis for copper in order to adjust corrosion control 

chemicals at the Town’s Water Treatment plants 

• Issue new SIU permits with permit limits base on the reallocated MAIL  

 

Proposed MAILs 
to be published in the Sewer Rules & Regulations (SRR) 

 

Pollutant 
 

MAIL 

Aluminum 1.41 (lbs./day) 

Arsenic 0.17 (lbs./day) 

Copper 0.03 mg/L  

Lead 0.004 mg/L  

Mercury 0.001 mg/L 

BOD5  2,469 (lbs./day) 

TSS  4,072 (lbs./day) 

Phosphorus 3.6 (mg/L) 

Oil and grease  100 (mg/L) 

pH (s.u.) 6.5-9.0 

Temperature ◦F 140 



Re-Evaluation of Local Limits 
Ayer, Massachusetts 

1. Background

Hoyle, Tanner & Associates, Inc.  Page 1 - 1 October 2023 

1. Background

1.1. Introduction 

The Town of Ayer owns, operates, and maintains a Wastewater Treatment 
Facility (WWTF) with a design capacity of 1.79 MGD average daily flow 
located off of Brook Street in Ayer, Massachusetts. Through a renegotiated 
wastewater treatment and disposal service agreement, the Town of Ayer has 
the ability to divert up to 350,000 gallons per day (gpd) of influent flow from 
the Main Pumping Station to the Massachusetts Development Finance 
Agency (Devens) WWTF. The Town is currently discharging an  average of 
0.10 MGD per day to the Devens WWTF between the hours of 7a.m. – 1p.m.  

The Town’s new Medium Wastewater General NPDES Permit no. 
MAG590031, effective April 1, 2023 establishes the discharge limitations to 
the Nashua River under the Federal Clean Water Act.  The dilution factor at 
the WWTF’s outfall is 12.05 as per the NPDES permit fact sheet.  The NPDES 
permit and Fact Sheet are included in Appendix A. 

Town of Ayer, Massachusetts 
Middlesex County 

Image Source:  Google Earth, 2018 



Re-Evaluation of Local Limits 
Ayer, Massachusetts 

1. Background

Hoyle, Tanner & Associates, Inc.  Page 1 - 2 October 2023 

The WWTF is an advanced WWTF that serves approximately 7,500 people as well as commercial and 
industrial users. The collection system consists of entirely separated sewers, there are no known storm 
sewers connected to the sanitary sewers. The WWTF was originally built in 1982 (See Appendix B- WWTF 
Schematic). The following is a brief description of the upgraded treatment process: wastewater first 
passes through a cyclone grit removal system, followed by an influent chamber.  Wastewater then flows 
to a clari-thickener, where primary solids settle and are removed, followed by anoxic and aerobic basins, 
where biological treatment takes place. Following the aeration basins, alum is added for phosphorus 
removal and wastewater then flows to the secondary sedimentation tank where biological solids are 
removed.  Secondary sedimentation tank effluent is then pumped to tertiary cloth filters. Biosolids are 
currently trucked off-site by an outside contractor for disposal at the Cranston or Woonsocket, Rhode 
Island WWTF incinerators, the Upper Blackstone WWTF incinerator, or the City of Lowell’s WWTF if the 
other disposal options are not available. Lowell has the option of disposing of sludge at a Maine 
composting facility. The Town no longer accepts septage or other hauled wastes. Recent upgrades 
included flow pacing of alum, solids handling and SCADA improvements.  

The WWTF is designed to achieve BOD5 and TSS removal of approximately 90 % and phosphorus removal 
to 0.2 mg/L, however, the WWTF is able to achieve much greater removal efficiencies for BOD5 and TSS, 
in the 95 - 98 %, range on a consistent basis. The Town is in compliance with the current NPDES permit 
with the exception of effluent copper. The Town has not had WET exceedances during the study period, 
except for one in June 2018 and December 2022, the Q1 2023 toxicity test was in compliance. The Town 
has been able to meet the current sludge disposal standards.  

There are currently three (3) industrial users that are considered Significant Industrial Users (SIUs) that 
discharge industrial wastewater to the WWTF as presented in Table 1-1: 

Table 1-1 
Existing Permitted SIUs 

SIU SIC Code Permitted Max. Daily Flow (gpd) 

CPF, Inc. 2086 180,000 

EPIC Enterprises, Inc. 2086 100,000 

Nasoya Foods 2099 170,000 

Total 450,000 

Box Mill Farms, a company that washes and prepares apples for making apple cider, has been added as a 
permitted IU in 2017. This IU has a permit with the Town for flow of 10,000 gpd, BOD5, TSS and pH. All of 
the SIUs are currently in compliance with their IDPs. By petition of the SIUs, the Town revised and adopted 
a mass-based MAIL for BOD5 and TSS in 2014.   

The existing published and technically based local limits are shown in the following Table 1-2: 



Re-Evaluation of Local Limits 
Ayer, Massachusetts 

1. Background

Hoyle, Tanner & Associates, Inc.  Page 1 - 3 October 2023 

1.2. Purpose and Need 

The purpose of this study is to update the MAHLs and the existing local limits to meet the following 
criteria: 

• NPDES permit limits;

• Water quality of the receiving waters of the Nashua River;

• Prevention of inhibition;

• Prevention of pass through or interference;

• Prevention of biosolids contamination;

• Protection of the collection system; AND

• Worker health and safety.

1.3. Scope 

The procedures for revaluating local limits are described in the USEPA’s July 2004 Local Limits 
Development Guidance (Guidance Manual) and includes the following general steps: 

Step 1 - Assess current conditions to determine whether MAHLs should be recalculated or 
reallocated or additional Local Limits should be developed.  Also, determine which 

Table 1-2 
Existing Local Limits 

Pollutant 
Existing local limit 

(mg/L) 

Antimony 10.0 

Arsenic 0.30 

Cadmium 0.038 

Chromium 2.0 

Copper 1.0 

Cyanide 0.30 

Lead 0.250 

Mercury 0.001 

Nickel 1.0 

Selenium 2.50 

Silver 0.0146 

Zinc 0.75 

BOD5 
1 Revised in 2014 2,400 (lbs./day) 

TSS 1 Revised in 2014 5,455 (lbs./day) 

Oil and grease 100 

pH (s.u.) 6.5-11.5 

Temp. (◦F) 140 



Re-Evaluation of Local Limits 
Ayer, Massachusetts 

1. Background

Hoyle, Tanner & Associates, Inc.  Page 1 - 4 October 2023 

pollutants need to be further evaluated and for which criteria. 

Step 2- Based on the pollutants and criteria in Step 1, determine whether existing data is 
sufficient.  

Step 3- Re-calculate the MAHLs for which local limits have been developed and determine new 
MAHLs and MAIL. 

Step 4- Implement the local limits. 

The Guidance Manual is a valuable reference and has been used extensively for this local limits 
reevaluation. Hoyle, Tanner’s scope of work for this study specifically includes the following: 

• Review of existing data including WWTF data, Annual reports, SIU permits, SIU self-monitoring
data and Sewer Rules and Regulations information.

• Interview Town staff regarding site specific O & M concerns.

• Develop and conduct a sampling plan.

• Analyze Sampling plan data.

• Develop an updated list of POCs.

• Calculate MAHL/MAIL.

• Make recommendations on final local limits and the impact on SIUs.

• Assist the Town with implementing the local limits.



Re-Evaluation of Local Limits 
Ayer, Massachusetts 

2. Review of The Existing Treatment Plant & Uncontrolled Source Data

Hoyle, Tanner & Associates, Inc.  Page 2 - 1 October 2023 

2. Review of the Existing Treatment Plant &
Uncontrolled Source Data

To gain an understanding of the pollutant loads reaching the WWTF, Hoyle, Tanner reviewed the WWTF 
data for the period July 2015 – December 2022, hereafter referred to as the study period, as well as the 